
Peter A. Precario, Executive Director 
 James E. Lane, Board President 

 

 

Biological and Water Quality 
Study of the Salt Creek 

Watershed 2013-16 
 

DuPage, Cook and Will Counties, Illinois 
 

Midwest Biodiversity Institute 
Center for Applied Bioassessment & 

Biocriteria 
P.O. Box 21561 

Columbus, OH  43221-0561 
mbi@mwbinst.com 

________________________________________________ 

 

 

Midwest Biodiversity Institute 
Center for Applied Bioassessment & Biocriteria 

P.O. Box 21561 
Columbus, OH  43221-0561  

mailto:mbi@mwbinst.com


 

Report citation: 
 
Midwest Biodiversity Institute (MBI).  2018.  Biological and Water Quality Study of Salt Creek 

and Tributaries 2013-16.  DuPage and Cook Counties, Illinois.  Technical Report 
[...]
than one million gallons per day (MGD) discharge to Salt Creek and its tributaries.  Together the 
ADF is 125% of the critical low flow in Salt Creek (Table 6).  During August of 2013 and 2016, the 
actual discharged volume of treated effluent was typically about 83 percent (41.5 MGD of 50 
MGD) and 30.3 percent (41.5 MGD of 136.8 MGD), respectively of the Q7,10 critical low flow and 
80% duration flow measured at the Western Springs USGS gauge.  The percent stream flow 
composed of effluent obviously depends on the amount of precipitation over an antecedent 
period, especially the amount of precipitation during the winter and spring months.  Effluent 

Figure 16. Flow hydrograph (left) and box-and-whisker plot (right) for Salt Creek flows measured at the 
USGS  Western Springs gage (Station 05531500) during May-September 2013 and 2016 (right) and in 
2007, 2010, 2013, and 2016 (right). 

10

100

1000

 USGS 05531500 SALT CREEK AT WESTERN SPRINGS, IL

2013

M
ea

n 
Da

ily
 D

is
ch

ar
ge

 (c
fs

)

Date

May June July August September

2016

10

100

1000

2007 2010 2013 2016

      

M
ea

n 
D

ai
ly

 D
is

ch
ar

ge
 (c

fs
)

 



MBI/2018-3-1 Salt Creek Bioassessment 2013-16 March 31, 2018 

 
 

37 

quality data from major dischargers in the Salt Creek watershed (Table 4) were evaluated 
against permit limits to gauge the relative performance of each plant, especially with respect to 
plant flows (the amount of effluent leaving the plant) relative to treatment capacity, and 
concentrations of several key effluent constituents: 5-day carbonaceous biochemical oxygen 
demand (cBOD5), total suspended solids (TSS) and ammonia-nitrogen (NH3-N).  Detailed 
descriptions of each plant and effluent quality were provided in the 2006-7 report (MBI 2008) 
and more detailed trends in effluent quality were summarized in the 2010 report (MBI 2011).  
The discussion for each plant herein is limited to comparing effluent quality for the 2013 and 
2016 third quarter (July 1-September 30) periods for comparative purposes. 
 
Table 6.  Average and maximum design flows for publicly owned treatment plants (POTWs) that 

discharge to Salt Creek and selected tributaries.  The proportion of the Q7,10 critical low flow 
and the 80th percentile flow are provided (data from NPDES permit fact sheets). 

 

 
The proportion of average daily effluent flows and loadings for cBOD5, total suspended solids 
(TSS), and ammonia-N (NH3-N) from these dischargers for 2013 and 2016 appear in Figures 17 
and 18. The link between precipitation and effluent flow is directly related to combined storm 
and sanitary sewer collection system flows and inflow and infiltration in the collection system.  
During rainfall events, excess flows are minimally treated per NPDES permit requirements and 
bypassed to the receiving stream as overflows.  The volume of diverted flows is largely a 
function of rainfall.  Average daily loadings of cBOD5, TSS and NH3-N over 2008-2010 
represented an approximate 8 percent increase for cBOD5 and TSS, and a 5 percent decrease 
for NH3-N compared to 2005-7 (MBI 2011).  The lower ammonia load in the face of increased 
flow is an indication that the treatment plants, as whole, have maintained high treatment  
 
                                                 
6 Flow measured at the USGS Western Springs gage station (Station 05531500). 

NPDES POTW Name 

Avg. 
Design 
Flow 

Max. 
Design 
Flow Receiving Stream Longitude Latitude 

IL0036340 MWRDGC Egan WRP 30 50 Salt Creek -88.0008 42.0153 
IL0026280 Itasca WWTP 3.2 8.2  Salt Creek -87.9919 41.9714 
IL0030813 Roselle-J.L. Devlin WWTP 2.0 4.0 Spring Brook -88.0767 41.9692 
IL0020061 Wood Dale North WWTP 2.0 3.9 Salt Creek -87.985 41.965 
IL0034274 Wood Dale South WWTP 1.1 2.3 Salt Creek -87.9831 41.9492 
IL0021849 Bensenville South WWTP 4.7 10 Addison Creek -87.9258 41.9478 
IL0033812 Addison North WWTP 5.3 7.6 Salt Creek -87.9869 41.9472 
IL0027367 Addison South-A.J. Larocca WWTP 3.2 8.0 Salt Creek -87.9739 41.9253 
IL0030953 Salt Creek Sanitary District 3.3 8.0 Salt Creek -87.9597 41.8853 
IL0028746 Elmhurst WWTP 8.0 20 Salt Creek -87.9589 41.8819 
 Design Flow Totals 62.8 122  
 Proportion of  Q7,10 Stream Flow 126% 244% Q7,10 = 50 MGD6 
 Proportion of 80%ile Stream Flow 45.9% 89.2% 80th%ile = 136.7 MGD6 



MBI/2018-3-1 Salt Creek Bioassessment 2013-16 March 31, 2018 

 
 

38 

Table 7. Average daily effluent flow (MGD) and loadings (lbs./day) of cBOD5, total suspended 
solids (TSS), and ammonia-N (NH3-N) discharged to Salt Creek and selected tributaries 
in 2013 (upper) and 2016 (lower).  Data provided by each entity to DRSCW. 

 
efficiency over time.  An efficient level of treatment continued in 2013 and 2016 with similar or 
reduced daily loadings of cBOD5, TSS, and NH3-N between each year (Table 7). 
 
The MWRDGC Eagan facility comprised just over one-half of the POTW effluent flow in both 
2013 and 2016, more than 40% of the TSS loadings, and the highest proportion of ammonia-N 
comprising more than 76% in 2016 in which the loading more than doubled.  While total flow 
and loadings among all 10 facilities were similar between 2013 and 2016 there was more 
variability between years for individual WWTPs.  The Elmhurst WWTP ranked second in 
proportion of effluent flow (10.1% and 14.1%, respectively), but declined in both the proportion 
and total ammonia-N loading from 2013 to 2016 in which it ranked behind the Salt Creek SD, 
Addison North, Bensenville South, and Itasca WWTPs.  A description of each facility follows. 
 
 

Facility
Flow 

(MGD) %FLOW
cBOD5

(lbs/day) %cBOD5

TSS 
(lbs/day) %TSS

NH3-N 
(lbs/day) %NH3-N

MWRDGC Egan WRP 21.6 53.2% 97.6 25.7% 490.6 47.1% 18.3 44.3%
Itasca WWTP 1.2 3.0% 19.7 5.2% 110.9 10.7% 0.4 1.0%
Roselle-J.L. Devlin WWTP 1.0 2.5% 21.9 5.8% 26.7 2.6% 0.6 1.5%
Wood Dale North WWTP 1.3 3.3% 27.2 7.2% 29.1 2.8% 0.0 0.0%
Wood Dale South WWTP 0.3 0.9% 5.9 1.6% 10.0 1.0% 0.0 0.0%
Bensenville South WWTP 2.8 7.0% 51.9 13.7% 43.5 4.2% 5.1 12.3%
Addison North WWTP 3.7 9.2% 38.6 10.2% 137.4 13.2% 1.8 4.4%
Addison South-A.J.Larocca WWTP 2.2 5.5% 33.0 8.7% 89.3 8.6% 8.4 20.3%
Salt Creek Sanitary District 2.2 5.3% 40.7 10.7% 33.6 3.2% 2.3 5.7%
Elmhurst WWTP 4.2 10.3% 42.7 11.3% 69.8 6.7% 4.4 10.6%
Totals 40.6 100.0% 379.1 100.0% 1040.9 100.0% 41.4 100.0%

Facility
Flow 

(MGD) %FLOW
cBOD5

(lbs/day) %cBOD5

TSS 
(lbs/day) %TSS

NH3-N 
(lbs/day) %NH3-N

MWRDGC Egan WRP 21.1 50.9% 74.4 19.8% 437.1 41.4% 37.1 76.6%
Itasca WWTP 1.3 3.2% 35.9 9.6% 97.5 9.2% 1.5 3.0%
Roselle-J.L. Devlin WWTP 1.2 3.0% 24.8 6.6% 34.5 3.3% 0.6 1.3%
Wood Dale North WWTP 1.3 3.0% 25.6 6.8% 14.2 1.3% 0.6 1.3%
Wood Dale South WWTP 0.3 0.7% 3.8 1.0% 3.6 0.3% 0.1 0.2%
Bensenville South WWTP 3.2 7.6% 45.4 12.1% 30.6 2.9% 1.7 3.6%
Addison North WWTP 2.9 7.1% 30.2 8.1% 250.4 23.7% 2.0 4.0%
Addison South-A.J.Larocca WWTP 1.6 4.0% 18.4 4.9% 70.7 6.7% 0.9 2.0%
Salt Creek Sanitary District 2.6 6.3% 43.8 11.7% 18.1 1.7% 2.5 5.2%
Elmhurst WWTP 5.9 14.3% 73.2 19.5% 99.9 9.5% 1.4 2.9%
Totals 41.5 100.0% 375.5 100.0% 1056.6 100.0% 48.5 100.0%



MBI/2018-3-1 Salt Creek Bioassessment 2013-16 March 31, 2018 

 
 

39 

MWRDGC EGAN WRP [IL0036340] The design average flow (DAF) for this treatment facility is 
30 MGD and the design maximum flow (DMF) for the facility is 50 MGD discharged to Salt 
Creek. Treatment consists of screening, grit removal, settling tanks, aeration tanks, tertiary 
filtration, anaerobic digestion, gravity belt thickeners, and excess flow facilities.  Excess flow is 
permitted only when the main treatment facility is receiving its maximum practical flow. Excess 
flows, when they occur, are required to be monitored.  Monthly average limits for the excess 
discharges are 30 mg/l for cBOD5 and TSS, 400 colonies/100 ml of fecal coliform, 0.75 mg/l for 
residual chlorine (used as a disinfectant).  The 10-year recurrent 7-day low flow (Q7,10) of Salt 
Creek at the discharge point is 0 cubic feet per second (cfs).  The Eagan facility comprised more 
than 50% of the flow among all 10 facilities analyzed in 2013 and 2016 and was the largest 
source of major point source cBOD5 (24.6 and 18.8%), TSS (46.1 and 40.4%), and ammonia-N 
(43.8 and 75.8%) loadings that latter of which doubled in 2016. 
 
CITY OF ELMHURST WWTP [IL0028746] The Elmhurst Sewage Treatment Plant discharges an 
average design flow of 8.0 MGD and a design maximum flow of 20 MGD to Salt Creek.  

Figure 17.  Mean daily effluent flows (upper panels) and mean daily cBOD5 load (lbs./day, lower panels) 
during 2013 (left) and 2016 (right) for major municipal discharges in the Salt Creek watershed 
apportioned by facility. 

MWRDGC Egan WRP, 
21.6

Itasca STP, 1.2
Roselle-J.L. Devlin 

WWTP, 1.0

Wood Dale North 
STP, 1.3

Wood Dale South 
STP, 0.3

Bensenvil le South 
STP, 2.8

Addison North STP, 
3.7

Addison South-
A.J.Larocca STP, 2.2

Salt Creek Sanitary 
District, 2.2

Elmhurst WWTP, 4.2

FLOW (MGD) 2013

MWRDGC Egan WRP, 
21.1

Itasca STP, 1.3
Roselle-J.L. Devlin 

WWTP, 1.2Wood Dale North 
STP, 1.3

Wood Dale South 
STP, 0.3

Bensenvil le South 
STP, 3.2

Addison North STP, 
2.9

Addison South-
A.J.Larocca STP, 1.6

Salt Creek Sanitary 
District, 2.6

Elmhurst WWTP, 5.9

FLOW (MGD) 2016

MWRDGC Egan WRP, 
97.6

Itasca STP, 19.7

Roselle-J.L. Devlin 
WWTP, 21.9

Wood Dale North STP, 
27.2

Wood Dale South STP, 
5.9

Bensenvil le South STP, 
51.9

Addison North STP, 
38.6

Addison South-
A.J.Larocca STP, 33.0

Salt Creek Sanitary 
District, 40.7

Elmhurst WWTP, 42.7

CBOD (LBS/DAY) 2013

MWRDGC Egan WRP, 
74.4

Itasca STP, 35.9

Roselle-J.L. Devlin 
WWTP, 24.8

Wood Dale North 
STP, 25.6

Wood Dale South 
STP, 3.8

Bensenvil le South 
STP, 45.4

Addison North STP, 
30.2

Addison South-
A.J.Larocca STP, 18.4

Salt Creek Sanitary 
District, 43.8

Elmhurst WWTP, 73.2

CBOD (LBS/DAY) 2016



MBI/2018-3-1 Salt Creek Bioassessment 2013-16 March 31, 2018 

 
 

40 

Treatment consists of screening, grit removal, settling tanks, aeration tanks, tertiary filtration, 
anaerobic digestion, gravity belt thickeners, and solids handling for disposal as biosolids.  
Average discharge volume was 4.2 MGD in 2013 and 5.4 MGD in 2016 well below the volume 
discharged by the MWRDG Egan facility, but second among the 8 facilities (Figures 17 and 18).  
Average flow increased from 4.2 MGD to 5.9 MGD between 2013 and 2016 which ranked 
second and second among the 11 major POTWs between 2013 and 2016.  Loadings of cBOD5 
likewise increased from 42.7 to 73.2 lbs/day, TSS from 69.8 to 99.9 lbs/day, with ammonia-N 
declining from 4.4 to 1.4 lbs/day. 
 
ADDISON NORTH WWTP [IL0033812] The design average flow (DAF) is 5.3 MGD and the design 
maximum flow (DMF) for the facility is 7.6 MGD discharged to Salt Creek. Treatment consists of 
screening, 2 stage activated sludge treatment clarification, excess flow treatment and effluent 
disinfection.  Sludge is both aerobically and an aerobically digested, belt pressed and applied to 
agricultural land.  Average discharge volume was 4.2 MGD in 2013 and 5.4 MGD in 2016 which 
ranked fifth and sixth among the 11 major POTWs between 2013 and 2016.  Loadings of cBOD5 
declined from 3.7 to 2.9 lbs/day, TSS increased from 137.4 to 250.4 lbs/day, with ammonia-N 
remaining about the same (1.8 to 2.0 lbs/day). 
 
BENSENVILLE SOUTH WWTP [IL0021849] The primary discharge is outfall 001 to Addison Creek.  
The 10-year recurrent 7-day low flow (Q7,10) of the receiving stream, Addison Creek, is 0 cfs.  

Figure 18.  Mean daily total suspended solids load (upper), and mean daily ammonia-nitrogen load 
(lower) during 2013 (left) and 2016 (right), for major municipal discharges in the Salt Creek 
watershed apportioned by facility. 

MWRDGC Egan WRP, 
490.6

Itasca STP, 110.9
Roselle-J.L. Devlin 

WWTP, 26.7
Wood Dale North STP, 

29.1

Wood Dale South STP, 
10.0

Bensenvil le South 
STP, 43.5

Addison North STP, 
137.4

Addison South-
A.J.Larocca STP, 89.3

Salt Creek Sanitary 
District, 33.6

Elmhurst WWTP, 
69.8

TSS (LBS/DAY) 2013

MWRDGC Egan WRP, 
437.1

Itasca STP, 97.5

Roselle-J.L. Devlin 
WWTP, 34.5

Wood Dale North STP, 
14.2

Wood Dale South STP, 
3.6

Bensenvil le South 
STP, 30.6

Addison North STP, 
250.4

Addison South-
A.J.Larocca STP, 70.7

Salt Creek Sanitary 
District, 18.1

Elmhurst WWTP, 99.9

TSS (LBS/DAY) 2016

MWRDGC Egan WRP, 
18.3

Itasca STP, 0.4
Roselle-J.L. Devlin 

WWTP, 0.6
Wood Dale North 

STP, 0.0

Wood Dale South 
STP, 0.0

Bensenvil le South 
STP, 5.1

Addison North STP, 
1.8

Addison South-
A.J.Larocca STP, 8.4

Salt Creek Sanitary 
District, 2.3

Elmhurst WWTP, 4.4
NH3N (LBS/DAY) 2013

MWRDGC Egan WRP, 
37.1

Itasca STP, 1.5

Roselle-J.L. Devlin 
WWTP, 0.6

Wood Dale North STP, 
0.6

Wood Dale South STP, 
0.1

Bensenvil le South STP, 
1.7

Addison North STP, 
2.0

Addison South-
A.J.Larocca STP, 0.9

Salt Creek Sanitary 
District, 2.5 Elmhurst WWTP, 1.4

NH3N (LBS/DAY) 2016



MBI/2018-3-1 Salt Creek Bioassessment 2013-16 March 31, 2018 

 
 

41 

The design average flow (DAF) for the treatment facility is 4.7 MGD and the design maximum 
flow (DMF) for the facility is 10 MGD.  Treatment consists of screening, grit removal, primary 
treatment trickling filtration, activated sludge, sedimentation, tertiary filtration, disinfection 
and sludge handling facilities.  Biological nutrient removal was installed and operational by late 
2016.  Average discharge volume was 2.8 MGD in 2013 and 3.2 MGD in 2016 which ranked fifth 
and fourth among the 11 major POTWs between 2013 and 2016.  Loadings of cBOD5 declined 
from 51.9 to 45.4 lbs/day, TSS declined from 43.5 to 30.6 lbs/day, with ammonia-N also 
declining from 5.1 to 1.7 lbs/day). 
 
ROSELLE- J.L. DEVLIN WWTP [IL0030813] Treatment consists of screening, primary clarifiers, 
activated sludge, sedimentation, filtration, disinfection, sludge handling facilities, and excess 
flow treatment.  The design average flow (DAF) is 2.0 MGD and the design maximum flow 
(DMF) for the facility is 4.0 MGD discharged to Spring Brook.  The 10-year recurrent 7-day low 
flow (Q7,10) of the receiving stream, Spring Brook, is 0 cfs.  Average discharge volume was 1.0 
MGD in 2013 and 1.2 MGD in 2016 which ranked ninth and tenth among the 11 major POTWs 
between 2013 and 2016.  Loadings of cBOD5 increased from 21.9 to 24.8 lbs/day, TSS increased 
from 26.7 to 34.5 lbs/day, with ammonia-N remaining unchanged at 0.6 lbs/day. 
 
ADDISON SOUTH (A. J. Larocca) STP [IL0027367] The design average flow (DAF) is 3.2 MGD and 
the design maximum flow (DMF) for the facility is 8.0 MGD discharged to Salt Creek. Treatment 
consists of screening, grit removal primary settling, activated sludge, secondary settling 
chlorination and dechlorination.  Sludge is stabilized with anaerobic digestion.  Addison South is 
authorized to treat and discharge excess flow as follows through a combined sewer outfall 
(CSO) subject to secondary treatment standards.  Average discharge volume was 2.2 MGD in 
2013 and 1.6 MGD in 2016 which ranked sixth and seventh among the 11 major POTWs 
between 2013 and 2016.  Loadings of cBOD5 declined from 33.0 to 18.4 lbs/day, TSS declined 
from 89.3 to 70.7 lbs/day, with ammonia-N declining 8.4 to 0.9 lbs/day. 
 
SALT CREEK SANITARY DISTRICT STP [IL0030953] The design average flow is 3.3 MGD and 
design maximum flow for the facility is 8.0 MGD discharged to Salt Creek.  Treatment consists 
of screening, pre-aeration, primary clarification, aeration, final clarification, filtration, 
chlorination, dechlorination, anaerobic digestion and sludge dewatering/application.  Average 
discharge volume was 2.2 MGD in 2013 and 2.6 MGD in 2016 which ranked sixth and sixth 
among the 11 major POTWs between 2013 and 2016.  Loadings of cBOD5 increased slightly 
from 40.7 to 43.8 lbs/day, TSS declined from 33.6 to 18.1 lbs/day, with ammonia-N essentially 
the same at 2.3 and 2.5 lbs/day.  
 
WOOD DALE NORTH STP [IL0020061] The design average flow (DAF) is 1.97 MGD and the 
design maximum flow (DMF) for the facility is 3.93 MGD discharged to Salt Creek.  Average 
discharge volume was 1.3 MGD in 2013 and 2016 which ranked eighth and eighth among the 11 
major POTWs between 2013 and 2016.  Loadings of cBOD5 decreased from 27.2 to 25.6 lbs/day, 
TSS declined from 29.1 to 14.2 lbs/day, with ammonia-N reported at 0.6 lbs/day in 2016 only. 
 



MBI/2018-3-1 Salt Creek Bioassessment 2013-16 March 31, 2018 

 
 

42 

WOOD DALE SOUTH WWTP [IL0034274] The design average flow (DAF) is 1.13 million gallons 
per day (MGD) and the design maximum flow (DMF) for the facility is 2.33 MGD discharged to 
Salt Creek.  Average discharge volume was 0.3 MGD in 2013 and 2016 which ranked 11th and 
11th among the 11 major POTWs between 2013 and 2016.  Loadings of cBOD5 decreased from 
5.9 to 3.8 lbs/day, TSS declined from 10.0 to 3.6 lbs/day, with ammonia-N reported at 0.1 
lbs/day in 2016 only. 

Water Chemistry 
 
The Salt Creek watershed is located in a highly urbanized landscape with a high human 
population density along with a number of significant point sources in terms of effluent volume 
and pollutant loadings.  Pollutants associated with urbanized landscapes, especially heavy 
metals, polycyclic aromatic hydrocarbons, and road de-icing compounds enter streams via 
urban stormwater flows.  Because heavy metals and hydrocarbons are typically adsorbed to 
sediment particles those pollutants can accumulate in the bottom sediments.  However, de-
icing compounds, being both soluble and persistent can contaminate soils and near surface 
groundwater, thus persisting in elevated concentrations and gradually increasing year after 
year in the water column.  The first part of this section focuses on exceedances of parameters 
associated with point sources on the Salt Creek mainstem (e.g., BOD, nutrients, metals, and 
dissolved oxygen.)  Latter sections address nutrients, urban pollutant parameters, and sediment 
contaminants in the mainstem and tributaries.  Commonly detected chemical parameters were 
compared either to the criteria in the Illinois WQS or IEPA non-standard, reference, and 
biologically derived thresholds for stressors that are commonly associated with urban runoff, 
wastewater treatment plant discharges, and for nutrient parameters.  As such, the 
chemical/physical data herein serves as an indicator of the degree of exposure and stress in 
support of using the biological data to assess the attainment of designated aquatic life uses and 
to assist in assigning associated causes and sources.  Parameter groupings included field, 
demand, ionic strength, nutrients, heavy metals, and organic compounds.  Available 
benchmarks are listed in Table 9. 
 
Salt Creek Mainstem 
Treated municipal effluent comprises a significant proportion of the flow in Salt Creek thus it 
strongly influences water quality, especially nitrogen and phosphorus. The water chemistry 
longitudinal plots for Salt Creek are plotted by river mile and key WWTP dischargers and dams 
along the mainstem are referenced on the graph based on the key in Table 8. 
 
Biochemical Oxygen Demand (BOD5) 
Biological oxygen demand (BOD) is usually associated with wastewater effluents and in Salt 
Creek BOD5 increased as cumulative effluent volume increased, but declined in the lower 
reaches indicating that assimilation occurred.  BOD5 was higher in 2007 when, at most sites, it 
was above the 3.0 mg/L benchmark for eutrophication (Figure 19) derived for Southern 
Minnesota rivers (Heiskary et al. 2013). Other than the site below the Egan WRP in 2010 and 
some slight exceedances downstream of WWTPs in 2016, most sites were below the 3.0 mg/L 



MBI/2018-3-1 Salt Creek Bioassessment 2013-16 March 31, 2018 

 
 

43 

benchmark, evidence of improved treatment at the WWTPs.  BOD5 values were generally 
higher in 2016 than in 2013, but remained mostly <3.0 mg/L. 

 
Total Phosphorus 
Total phosphorus (TP) in Salt Creek 
mainstem is strongly associated with 
WWTP effluent (Figure 20).  Total 